

## Santé Î.-P.-É. Programmes provinciaux de médicaments C.P. 2000, Charlottetown Île-du-Prince-Édouard Canada C1A 7N8

## **P.E.I. Pharmacare** Bulletin

Issue (2019-7)

Sept 11, 2019

## <u>NEW PRODUCT(S) ADDED TO THE PEI PHARMACARE FORMULARY</u> (Effective Date: September 23, 2019)

Product (0	Generic Name)	Product (Brand Name)	Strength	Dosage Form	DIN	MFR
Eta	nercept	<u>Erelzi</u>	25mg/0.5 ml 50mg/ ml 50mg/ ml	Pen Injector Pen Injector Pre-filled syringe	02462877 02462850 02462869	SDZ
	Criteria	<ul> <li>For the treatment of predominantly axial provide contraindications to the sequential use of</li> <li>For the treatment of predominantly periphintolerant to: <ul> <li>Sequential use of at least two N</li> <li>Methotrexate (oral or parenteration of a minimum of 8 weeks; and</li> <li>Leflunomide for a minimum of 2 Weeks; and</li> <li>Leflunomide for a minimum of 6 Weeks; and</li> <li>Clinical notes: <ul> <li>For patients who do not demongastrointestinal intolerance, at the Refractory is defined as lack of specified above.</li> <li>Intolerant is defined as demongint of the complexity of the complexity of the complexity of the complexity of the complexity.</li> <li>Claim notes: <ul> <li>Combined use of more than on the complexity.</li> <li>Initial approval 16 weeks. Reference</li> </ul> </li> </ul></li></ul></li></ul>	at least two NSAI heral psoriatic arth NSAIDs for a minir al) at a dose of ≥20 10 weeks or sulfas histrate a clinical re rial of parenteral n effect at the reconstrating serious ad documented. he biologic DMAR aximum dosages a	Ds for a minimum of two ritis who are refractory or num of two weeks each; )mg weekly (≥15mg if par alazine for a minimum of sponse to oral methotrex nethotrexate must be con nmended doses and for verse effects to treatmen D will not be reimbursed. Is per existing criteria on	weeks each. and tient is ≥65 years 3 months ate, or who expensidered. duration of treatm ts. The nature of the PEI Pharmac	rience nents care
	Program Eligibility High Cost Drug Program, Catastrophic Drug Program					

Netupitar	nt/palonosetron	<u>Akynzeo</u>	300 mg/0.5 mg	Capsule	02468735	PFR
	Criteria       In combination with dexamethasone for the prevention of acute and delayed nausea and vomiting receiving: <ul> <li>highly emetogenic chemotherapy or</li> <li>moderately emetogenic chemotherapy who have had inadequate symptom control usin antagonist and dexamethasone in a previous cycle.</li> </ul> <li>Clinical notes:         <ul> <li>Highly emetogenic chemotherapy (HEC) includes but is not limited to: cisplatin regimer anthracycline and cyclophosphamide combination regimens, and regimens containing mechlorethamine, streptozocin, dacarbazine and cyclophosphamide &gt; 1500mg/m<sup>2</sup></li> <li>Patients who receive carboplatin-based regimens with AUC ≥ 4 are also eligible to receive action in combination with dexamethasone for primary prevention of a delayed nausea and vomiting</li> </ul> </li>					5-HT3 nustine,
	Program Eligibility	ty Family Health Benefit Drug Program, Financial Assistance Program, Seniors Drug Program, Nursing H Program, Catastrophic Drug Program				Home

	Semaglutide		<u>Ozempic</u>	0.25-0.5 mg per dose (2mg/ 1.5ml) 1 mg per dose (2mg/1.5ml)	Pen Injector Pen Injector	02471477 02471469	NNO	
_		Criteria For the treatment of type 2 diabetes in combination with metformin a plus dual therapy with metformin and a sulfonylurea do not achieve a					exercise	
		Program Eligibility	Diabetes Drug Program, Financial Assistance Program, Nursing Home Program, Catastrophic Drug Program					

## Criteria Update

Aprepritant		Emend	80mg 125mg 80mg/80mg/125mg	Capsule Capsule Tri-Pack	02298791 02298805 02298813	MSD
	Criteria	<ul> <li>Criteria has been updated to the following:</li> <li>In combination with dexamethasone for the prevention of acute and delayed nausea and vomitin receiving:         <ul> <li>highly emetogenic chemotherapy or</li> <li>moderately emetogenic chemotherapy who have had inadequate symptom control usi antagonist and dexamethasone in a previous cycle.</li> <li>Clinical notes:</li> <li>Highly emetogenic chemotherapy (HEC) includes but is not limited to: cisplatin regime anthracycline and cyclophosphamide combination regimens, and regimens containing mechlorethamine, streptozocin, dacarbazine and cyclophosphamide &gt; 1500mg/m<sup>2</sup></li> <li>Patients who receive carboplatin-based regimens with AUC ≥ 4 are also eligible to red netupitant/palonosetron in combination with dexamethasone for primary prevention of delayed nausea and vomiting</li> </ul> </li> </ul>				5-HT3 nustine,
	Program Eligibility	Family Health Benefit Drug Program, Financial Assistance Program, Seniors Drug Program, Nursing Home Program, Catastrophic Drug Program				